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STR125 FYM Baja Storm 125cc (VIN PREFIX LE8S)
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STR125 FYM Baja Storm 125cc (VIN PREFIX LEBS}
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001 STR125-1Q0 FENDER, REAR 1
002 STR125-101 FENDER, RIGHT 1
003 STR125-102 FENDER,FRONT{RED) 1
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Frame [Image]

STR125-103
STR125-104
STR125-105
STR125-106
STR125-107
STR125-108
STR125-109
STR125-110
5TR125-111
STR125-112
STR125-608
STR125-609
STR125-610
STR125-611

FENDER,LEFT(RED)
FENDER,HEAD(RED)
BOLT M6-1.0X15, ALLEN

WASHER M8X18X4, PLATE RUBBER

GLUE PARKING SHEET

BOLT M6-1.0X20, ROUND (FT)
BOLT M5-0.8X8, ALLEN {PT/S)
BOLT M6-1.0X16, FLANGE {FT}
SCREW MBX15 RCUND
WASHER M11X20X2, PLATE
MAT,PREVENTING SHAKE
PULLING STRAP,SIDE COVER
NIPPING PATCH

CUSHION RUBBER,BATTERY

Page 2 of 25

Py
LI~ =

L L T T S B R R S S e

%

Frame
Itam Ro Part Number %')é&&lipt '1

WD50-534 FLAG BRACKET, SMALL
001 STR125-113 BUMPER
002 STR125-114 FOOT BOARD,LEFT
003 STR125-115 FOQOT BOARD,RIGHT
004 STR125-116 FOOT BOARD BINDER
005 STR125-117 FOOT TRESS
006 STR125-118 FRAME,FRONT
007 STR125-118 FRAME,MIDDLE
008 STR125-120 FRAME,REAR
009 STR125-121 LIMITING WHEEL
010 STR125-122 SEAT ABSORBIMG RUBBER
01t STR125-123 PIN M3X27, COTTER
012 S5TR125-124 BOLT M5-0.8X40, ALLEN (PT)
013 STR125-125 BOLT M5-0.8X30, ALLEN (FT)
014 STR125-126 NUT 5-0.8X5, HEX SELF LOCK
015 STR125-127 BOLT M8-1.25X130, HEX (FT)
016 STR125-128 BOLT
017 STR125-12% NUT M12-1,25X11, HEX NYLON
018 $TR125-130 BOLT M&6-1.0%20, ALLEN {FT)
019 STR125-145 SPRING
020 STR125-133 NUT M8-1.25X8, HEX NYLON
021 STR125-131 ROLLER, CHAIN TENSIONER
022 STR125-134 BEARING
023 STR125-135 BOLT

e Deswription
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024 S5TR125-136
025 STR125-137
026 STR125-132
027 STR125-138
028 STR125-139
029 STR125-140
030 STR125-141
031 STR125-142
032 STR125-143
033 STR125-144
034 STR125-612
035 STR125-613
036 STR125-614
037 STR125-615
038 STR125-616
039 STR125-617

] N

Parts Lists ~ STR125 FYM Baja Storm 125¢cc (VIN PREFIX LE8S)

BOLT M8-1.25X110, HEX (PT/S)
WASHER M15X28X2.5, PLATE
SPACER

SPRING

BOLT M8-1.25X15, FLANGE (FT)
BOLT M5-1.0X15, FLAT (FT)
SPACER

SPACER

BRAKE FOOT TRESS

BOLT M8-1,25%30, ALLEN (FT)
CUSHION RUBBER
PROTECTING ANNULUS,WIRE
NYLOM BUSH,STEERING STEM
LOCATHING BUSH,STEERING STEM
SAPCER, TAIL LIGHT

BOLT M6-1.0%40, HEX (FT)
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Rear Swing Arm [Image

e

Rear Swing Arm s
wn e Pt Mumb: e Diggeription B
00 STR125-151 REAR SWING SHELF 1
002 STR125-152 SCREW M5X15, ROUND 1
003 $TR125-153 BEARING 2
004 STR125-154 BOLT M10-1.5%50, ALLEN (PT) 2
005 STR125-155 COLLAR,OUTSIDE 2
006 STR125-156 COLLAR,INSIDE 2
007 STR125-157 BOLT M12-1,25%210, HEX (PT) 1
008 STR125-158 NUT M12-1.25X12, FLANGE SELF LOCK 1
005 _ STR125-159 BEARING SEAT 2
010 STR125-150 CHAIN PROTECTIVE COVER 1
011 STR125-161 PLASTIC SLIPPING PLATE,LEFT 1
012 STR125-162 BLASTIC SLIPPING PLATE,MIDDLE 1
013 STR125-163 PLASTIC SLIPPING PLATE,RIGHT 1
014 STR125-184 INSTALLING PLATE,LEFT 1
015 STR125-165 INSTALLING PLATE,RIGHT 1
016 STR125-166 SPACER 1
017 STR125-167 LINKED PLATE 1
018 STR125-168 BOLT M6-1.0%55, ALLEN (FT) 3
019 STR125-169 NUT M6-1.0X7, FLANGE SELF LOCK 3
020 STR125-170 BOLT M&-1.25X50, ALLEN {FT) 2
Handlebar and Steering [Image] *
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Handlebar and Steering
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Toawny Moy
#
001
002
go3
004
005
006
ao7
008
0c9
010
0i1
012
013
014
015
016
017
018
019
020
021
022
023
024
025
026
027
028
029
030
031
032
033
034
035
036
036

Pat Mumbar
STR125-154
STR125-171
STR125-172
STR125-173
STR125-174
STR125-175
STR125-176
STR125-177
STR125-178
STR125-179
STR125-180
STR125-181
STR125-182
STR125-183
STR125-184
STR125-185
STR125-186
STR125-187
STR125-188
STR125-189
STR125-150
STR125-151
STR125-192
STR125-193
STR125-632
STR125-195
STR125-196
STR125-197
STR125-198
STR125-199
STR125-200
STR125-201
STR125-618
STR125-629
STR125-630
STR125-631
STR125-498
STR125-497

Brakes [Image]

Plaseription

NUT M6-1.0X5, HEX

STEERING SHAFT ASSY
STEERING ARM ASSY
HANDLEBAR

LOCK BOX

STEERING TIE-ROD ASSY

GRIP HANDLE

LOCATING PLATE

SCREW

SHOCK ABSORBING GASKET
GROSS BAR PAD,QUTSIDE
GROSS BAR PAD,INSIDE

UPPER HOLBER,HANDLEBAR
LOWER HOLDER,HANDLEBAR
BOLT M10-1.25X75, HEX (PT)
GASKET

WASHER M10X20X2, PLATE

NUT M8-1,25X%6, HEX

BOLT M5-0.8X10, ALLEN (FT)
BOLT M10-1.25X30, ALLEN (PT/S)
NUT M10-1.25X9, HEX NYLON
BOLT M10-1.5%60, ALLEN (FT/S)
NUT M10-1,25X1%, FLANGE SELF LOCK
WASHER

DUSTPROOF COVER

BOLT M&-1.0X20, ALLEN (FT)
BOLT M8-1.25X25, ALLEN (FT)
FIXED GLOBE

LIMITED RING

STEERING LIMITING BLOCK
BOLT M&-1,0X16, ALLEN (FT)

PIN M3X27, COTTER

COVER,"N" INDICATED LIGHT
BOLT M10-1.25X35, ALLEN (FT)
HOLDER(DOWM),STEERING STEM
HOLDER(UPPER),STEERING STEM
R. UPPER HANDLE BAR BRACKET
L. UPPER HAMDLE BAR BRACKET

Bafie Destription
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Brakes =
Teeny fo Part Humber Deserption o Pt Desorition iy
003 $TR125-212 DISC BRAKE LEVER 1
004 STR125-213 THROTTLE ASSEMBLY 1
005 S$TR125-214 BOLT M6-1.0X15, FLANGE (FT) 3
006 STR125-455 FRONT BRAKE PADS 2
007 STR125-633 REAR BRAKE PADS 1
009 STR125-603 REAR BRAKE MASTER CYLINDER 1
010 STR125-605 REAR HYDRAULIC HOSE 1
011 STR125-601 REAR CALIPER 1
012 STR125-604 FRONT HYDRAULIC HCSE 1
013 STR125-602 FRONT BRAKE LEVER ASSY 1
014 STR125-599 FRONT LEFT CALIPER 1
015 STR125-600 FRONT RIGHT CALIPER 1
016 STR125-606 BOLT 10-1.25X25, BANJO 5

%

Front Swing Arm [Image]

¥

Front Swing Arm

Tain Mo Bart Musviher o Discription Ry
Q01 STR125-216 FRONT SWING ARM, UPPER L 1
002 STR125-217 FRONT SWING ARM,UPPER R 1
003 STR125-218 FRONT SWING ARM,|LOWER L 1
004 STR125-219 FRONT SWING ARM,LOWER R 1
005 STR125-220 KNUCKLE SHAFT COMP.L 1
006 STR125-221 KMUCKLE SHAFT COMP.R 1
007 STR125-222 BOLT M1.0-1.5X80, ALLEN (PT) 2
008 STR125-223 UPPER HANGER,LEFT 1
009 STR125-224 UPPER HANGER RIGHT 1
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010 STR125-225 NUT M16-1.5X17, HEX CASTLE 2
a1 STR125-226 PIN M4X38, COTTER 8
012 STR125-227 BOLT M10-1.25X50, HEX (PT) 8
013 STR125-228 BOLYT M10-1.5X30, ALLEN 4
014 STR125-229 NUT M10-1.25X11, FLANGE SELF LOCK 8
015 STR125-230 BOLT M8-1.25X30, FLANGE (PT) 4

Fuel Tank [Image] e
Fuel Tank #
fram Mo Part Munibr 'nW%éscrép&iam Esortolion . Qty '
001 STR125-231 FUEL TANK 1
002 STR125-232 FUEL TANK CAP 1
003 STR125-233 FUEL FILTER 1
004 STR125-234 FRONT ABSORBING GASKET 1
005 STR125-235 REAR ABSORBING GASKET 1
006 STR125-236 VENT TUBE 1
007 STR125-237 TUBE 1
08 STR125-238 INSTALLING BUSH 2
009 STR125-239 INSTALLING SHELF 1
010 STR125-240 BOLT M8-1.25X25, FLANGE (FT) 2
011 STR125-241 OIL TANK BUFFER GLUE 1
Rear Axle [Image] =
Rear AXIE L R LS A1 0 N i s :‘ﬁ
. i‘um !‘?D R Park Mumber Daseription [ Description Gy
001 STR125-242 FIXED SEAT,REAR SPOCKET 1
002 STR125-243 INSTALLING PLATE,RFAR BRAKE DISC 1
003 STR125-244 REAR AXLE 1
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Page 7 of 25

004 5TR125-245 REAR SPROCKET 1
005 STR125-246 BRAKE DISC 1
006 STR125-247 LONG BOND 1
007 STR125-248 SHORT BOND 2
008 STR125-249 CHAIN, 428 / 50 LINKS 1
009 STR125-250 BOLT M5-0,8X8, ROUND ALLEN (FT) 2
010 STR125-251 FIXED CLIP 2
011 STR125-252 SPACER 1
012 STR125-253 BEARING 1
013 STR125-254 BOLT M8-1.25X25, ALLEN 3
014 STR125-255 BOLT M8-1.25X25, ALLEN (FT/S) 4
015 STR125-256 SHOCK ABSCRBING GASKET 4
016 STR125-257 NUT M8-1,25X8, HEX NYLON 4
017 STR125-258 BOLT M8-1.25X22, ALLEN (FT) 4
018 STR125-259 NUT M8-1.25X8, HEX NYLON 4
019 STR125-260 BOLT M8-1,25X20, ALLEN (FT) 2
Shock Absorber [Image] #
Shock Absorber N
Ttem Mo Paet Mumiaer Buga Description Qé:f”
001 STR125-261 SHOCK ,FRONT 2
002 STR125-262 SHOCK,REAR 1
003 STR125-263 BOLT M10-1.25X50, FLANGE (PT) 2
004 STR125-264 BOLT M10-1.25%45, FLANGE (PT) 2
005 STR125-265 NUT M8-1.25X10, FLANGE SELF LOCK 4
006 STR125-619 CLIpP 4
Front .W.l?%' [Image] »
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Front Wheel w
Lo Mo Part Nuritbey Dasrinion Bajy Descrinton (b

a1 STR125-266 FRONT TIRE (19x6-10) 2
Qo2 STR125-267 FRONT WHEEL RIM 2
003 STR125-268 BRAKE DISH 2
004 STR125-269 WHEEL RIM JOINT 2
005 STR125-270 SPACER 2
006 STR125-271 OIL SEAL 4
007 STR125-272 NUT M10-1.25X18, CAP 8
008 STR125-273 WASHER M10X16X3, SPRING 8
009 STR125-274 WASHER M10X20X2, PLATE 8
010 STR125-275 BEARING 4
011 STR125-276 SPACER 2
012 STR125-277 BOLT M8-1.25X20, ALLEN (PT) 8
013 STR125-634 VALVE STEM 2

®

Rear Wheel [Image]
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Exhaust [Image]

Rear Wheel -
o Ho Part Numbar Dmeription Bafa Destripton iy
001 STR125-278 REAR TIRE (18x6,5-8) 2
002 STR125-272 REAR WHEEL RIM 2
003 STR125-280 WHEEL RIM JOINT 2
004 STR125-281 BOLT M8-1.25X25, ALLEN (FT) 4
005 STR125-282 NUT M10-1.25X18, CAP 8
006 STR125-283 WASHER MLOX16X2, SPRING 8
007 STR125-284 WASHER MLOX20X2, PLATE 8
008 STR125-634 VALVE STEM 2
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[Exhaust -
Tiem Mo Pt é\‘zsm'rﬁér' o Draseyiption Fafa Descirintion Ty
001 STR125-285 EXHAUST-PIPE 1
002 STR125-286 MUFFLER 1
003 STR125-287 INSTALLING CLIP 1
004 STR125-288 PROTECTING RUBBER 1
005 STR125-289 FENDER 1
006 STR125-290 BusH 1
007 STR125-291 BOLT M6-1.08, ALLEN (FT) 3
008 STR125-292 BOLT MB-1,25X40, ALLEN (PT) 1
009 BA90-669 SEAL GASKET EPA PARTS 1
009 STR125-635 GASKET,MUFFLER 1
010 STR125-636 NUT M6-1.0X6, FLANGE SPRING LOCK 2
011 BAS0-670 LEADWASHER EPA PARTS 1
012 BAS0-671 AIR VALVE EPA PARTS 1
013 BAS0-672 CONNECTED HOSE EPA PARTS 1

Seat [Image]

#
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Seat -
DwmNo Pait Mumber Desoriphion ke E)es&-s‘[ﬁtk;ra Gty
001 STR125-293 SEAT ASSY
Electrical [Image] R o L

Electrical _ N
Tt No R t—— T pescription 52 Description Qry
801 STRI25-204 LOCK SWITCH ASSY 1
a0z STRI25-295 MATN WIRE ASSY 1
1003 50-01-9002 BATTERY (YTX7L-55-FF) 1
004 STR125-207 TAIL LIGHT 1
005 STRI25-298 RECTIFIER 1
006 STR125-299 IGNITION COIL ASSY 1
007 STR125-300 et 1
008 STRIZ5-301 SIGNAL LIGHT 2
009 STRI25-607 LEFT HANDLE BAR SWITCH 1
010 STRLZ5-637 REALAY 1
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Air Cleaner [Image]

011 STR125-538 STRAP 4
02 STR125-639 STRAP 26
013 STR125-540 BOLT M8-1.0X16, FLANGE {FT} 3
014 STR125-641 NUT MG-1,0X6, FLANGE SPRING LOCK 5
Cables [Image] *
-5
Cables »
tawn No Part Numm? Dagserintinn Baje Deseriptlon Gy )
001 STR125-302 THROTTLE CABLE ASSY 1
002 STR125-303 CLUTCH CONTROL CABLE ASSY 1
Tool Kit [Image]
Tool Kit =
Tiern No Par f‘éumhé} sy igtion Faja Description thy
001 STR125-304 TOOL KIT 1
002 STR125-150 TOOL BOX 1
003 STR125-309 BOLT M6-1.0X12, FLANGE {FT) 1
004 5TR125-310 NUT Mé-1.0X7, FLANGE SELF LOCK 1
005 TCCLS-PGO1 PRESSURE GAUGE 1
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Air Cleaner »
Fan Mo Part Mumbher Dascription Haja Desription Oy
001 S5TR125-149 COVER,AIR CLEANER 1
002 STR125-313 AIR CLEANER 1
003 STR125-312 CARBURETOR 1

Engine [Image] w

Engine -
T Mo Parl Humber Trese ity Baja Duscription Ly
001 STR125-314 ENGINE, BLACK {(125CC ATV} 1
001 STR125-499 ENGINE, SILVER {125CC ATV} 1
002 STR125-619 CLIP 4
003 STR125-620 GEAR SHIFT PEDAL 1
004 STR125-621 KICK STARTER 1
Cylinder Head Cover [Image] *
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e

Cylinder Head Cover

Frars Mo Part Murriber Dagoription Haje Descriziion

s

£
Vil
<~

001 STR125-317 Left Cover,Cylinder 1
002 STR125-321 Seal Washer,Left Cover of Cylinder H 1
003 STR125-338 Gasket comp,, cylinder head 1
004 STR125-341 BOLT M6-1.0X20, FLANGE (FT) 1
005 STR125-333 Cylinder head comp. 1
006 STR125-339 Gasket, inlet pipe 1
008 STR125-622 Inlet pipe 1
009 STR125-337 GASKET 1
010 STR125-344 BOLT M&-1.0X30, FLANGE (FT) 2
011 STR125-623 Drive Sprocket 17 T.0il Pump 1
012 STR125-345 BOLT M&-1.0X20, HEX (FT) 2
013 STR125-326 O-Ring 2
014 STR125-318 Yalve Cover 2
015 STR125-320 Seal Washer,Right Cover of Cylinder 1
016 STR125-316 Right Cover,Cylinder 1
0317 STR125-645 Flat Washer 6*12%1.5

018 STR125-325 Aluminum Washer 1
019 STR125-330 Connected thread tuba 2
020 STR125-328 Hex Belt M6*20 2
021 STR125-327 Long bolt 1
022 STR125-331 fuel pipe 2
023 STR125-329 Spark Plug,Resistance type 1
024 STRi25-323 Steel Washer 3
025 STR125-324 Copper Washer 1
026 STR125-322 Cap Nut M7(chromeplate) 4
027 STR125-315 Cylinder Head 1
028 STR125-319 Seal Washer,Cylinder Head 1
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Page 15 of 25

029 STR125-642 STUD BOLT M6-1.0X32 2
030 STR125-643 Cooling Tube 2 1
031 STR125-644 Hoop.Cocling Tube 4
032 STR125-332 cooler 1
033 STR125-646 O-RING 1
Camshaft [Image] *
camshpt
HE R Part Burnher Crascriphon e Dasorintion Sty
001 STR125-347 Camshaft comp. 1
002 STR125-348 Rocker Arm.Valve 2
003 STR125-349 Axde.Rocket Arm 2
004 STR125-356 Cotter Valve 4
005 STR125-354 Holder.Spring Valve 2
006 STR125-353 Inner Spring Valve 2
007 STR125-352 Outer Spring.valve 2
008 STR125-355 WASHER M17X23X2, PLATE 2
009 5TR125-346 Block cil cover 2
010 STR125-350 Inner sping,valve 1
011 STR125-351 Quter sping,valve 1
012 STR125-357 Adjusting Screw 2
013 STR125-358 Adjusting Nut 2
‘Timing Chain [Image] s
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Timing Chain -
T Mo Part MNumber il'émrip{}on Bada Deseyiiion Gty
001 STR125-359 Timing Driven Sprocket Wheel 1
002 STR125-380 Timing Chain 1
(03 5TR125-351 Chaln Tension Arm Comp 1
004 STR125-3562 Chaln Tension Trolley 1
005 STR125-363 Mandrel,Chain Tension Arm 1
006 STR125-384 Spring, chain tension pole 1
Q07 STR125-365 Chain Tensioner Bar 1
Q08 5TR125-376 WASHER MB8X14X2, PLATE 1
009 STR125-367 Guide Trolley,Spracket Wheel 1
010 STR125-368 Belt.Chain Tansion Trelley 1
011 STR125-369 Chain tension idler wheel ? 1
012 STR125-370 Pin Shaft 1
013 5TR125-371 BOLT M14-1.5X12, FLANGE (PT/S) 1
014 STR125-372 BOLT M5-0.8X12, HEX (FT) 3
015 STR125-379 WASHER M&X12X2, PLATE 1
016 STR125-374 Aliminum plain washear 1
018 STR125-375 Flat Washer 1
019 STR125-377 BOLT M&-1.0X18, FLANGE {FT) 1

Cylinder [Image] >
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Right Crankcase Cover [Imaage]

Cylinder ®
T Mo Part Muinber Dastriphion B Desoendion Ry
001 S5TR125-380 Cylinder body 1
002 STR125-381 Gasket, cylinder body 1
003 STR125-382 Rubber plug, cylinder thermal fin 2
004 STR125-383 R. rubber plug, cylinder thermal fin 1
005 STR125-384 Ghex Flange Bolt M&*30 1
006 STR125-385 Locating pin f8*12 2
007 STR125-386 BOLT M10-1.25X36, HEX (PT) 2
008 STR125-387 T Bush 1
009 STR125-388 Gasket 1
010 STR125-38% Bush 1
011 STR125-390 Gasket 1
012 STR125-391 Gashet 1

#

Right Crankcase Cover
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o Ho Part Nusinber Dhesiaition Taafa Dascription by

STR125-3%6 : Adjusting Cam Plate 1
001 STR125-323 Gasket, R.crankcase cover 1
ooz STR125-392 R.crankease cover (SILVER) 1
02 S5TR125-148 R.crankcase cover (BLACK} 1
003 STR125-403 BOLT M8-1.0X40, FLANGE (PT) 5
004 STR125-405 BOLT M&-1.0X80, FLANGE {PT) 1
005 STR125-404 BOLT M&-1.0X65, FLANGE (PT) 2
006 STR125-401 C-ting 1
007 STR125-400 Oil guage 1
008 STR125-397 Crring 7.5%1.7 1
009 STR125-398 WASHER MBX16X2, PLATE 1
010 5TR125-359 NUT M8-1.25X8, FLANGE 1
011 STR125-402 Qil Seal 1
012 STR125-395 Adjusting Scraw 1
013 STR125-406 Fixing clip, high-pressure wire 1
014 STR125-394 Dowel Pin 8%11 2

Clutch [Image]

e

FEECIRT

Clutch »
e Mo N Part umbar Destrntion Haje Darcrintion Oty
001 STR125-442 Component piece,ciutch 1
002 STR125-623 Drive Spracket 17 T.Cll Pump 1
003 STR125-624 BUSH 1
004 STR125-625 Driving Gear.Primary 17T 1
0os STR125-626 BUSH 1
006 STR125-441 primary driven chain comp. 1
007 STR125-440 closing ring 1

Start Motor [Image] _ _
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i
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L L
Start Motor o
ftom Mo Part Neanber Description Baja Descrintion Gty
001, STR125-443 Start Motor Assy 1
002 STR125-444 BOLT M6-1.0X25, FLANGE (FT} 2
003 STR125-627 Starter metor sprocket 1
004 5TR125-628 Clrdlip 1
0il Pump [Image] *
Oil Pump . e >
Itarn Mo Fark Mumber Dascription by
001 STR125-449 Oil pump comp. 1
002 STR125-457 BOLT M6-1.0¢40, FLANGE (PT) 2
003 STR125-458 BOLT M5-1.0x35, FLANGE (FT) 1
003 STR125-453 Oil screen comp. 1
004 S5TR125-629 BOLT M10-1.25X35, ALLEN {FT) 2
Left Crankcase Cover [Image] - ) -
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Hhern Mo
#
001
002
003
004
Go5
006
007
008
109
010
011
012
013
013
014
015
016
016
017
018
019
020
021
022

Pary Number

STR125-485
STR125-492
5TR125-469
STR125-480
STR125-496
STR125-468
STR125-483
STR125-481
STR125-495
STR125-475
STR125-472
STR125-484
STR125-482
STR125-464
STR125-465
STR125-470
STR125-474
STR125-466
STR125-467
STR125-476
STR125-477
STR125-478
STR125-477
STR125-473
STR125-471

Starting Chain [Image]

Dasorintion
Generator assy.
Body check assy.
Rotor assy

NUT M10-1.25X9, FLANGE SPRING LOCK

BOLT Mé&-1.0X20, FLANGE (FT)
Gasket FR.cover, L.

BOLT Mé&-1.0X10, FLANGE (FT)
tension plate

BOLT M&-1.0X15, ROUND {FT)
Stator assy.

Dowed pin 92401-08014

BOLT M5-0.8X5, ROUND {FT)
Limit plate
FR.cover,L.(SILVER)
FR.cover,L,BLACK

upper tuyere cap

0-seal,upper tuyere
RR.cover,L.
RR.cover,L.(BLACK)

BOLT M6-1.0X25, FLANGE (FT)
BOLT M&-1.0X30, FLANGE (PT)
BOLT M&-1.0X50, FLANGE (PT)
BOLT M6-1.0X30, FLANGE (PT)
C-seal,tuyere

tuyere cap

Baga Deseription
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Starting Chain .

Yo Mo
001
002
002
003
004
005
006
007
008
009
010
011
0i2
013
014
015
016

@a rt Murnber
STR125-502
STR125-486
STR125-447
STR125-504
STR125-505
STR125-647
STR125-648
STR125-479
STR125-476
STR125-501
STR125-500
STR125-488
STiR125-489
STR125-437
STR125-490
STR125-491
STR125-503

Crankcase [Image]

Destription

O-ring gasket

Cover,left crankcase(SILVER)
Cover, left crankcase(BLACK)
Pin dowel 8714

Gasket

WASHER

Bolt flange M5+35

BOLT Mé&-1.0X105, FLANGE (PT)
BOLT M6&-1,0X25, FLANGE (FT)
Qil needle

Qil seal

Guida board chain

Tenslon board chaln

Driving chain

Driven sprocket assy.

Limited plate

BOLT M6-1.0X12, FLANGE (FT)

Hajp Desoription Gy
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Piston [Image]

Crankcase *
Fonin No Pa ::f Numb.f;.\r Descrintion Haje Descriion Oty
oot STR125-493 Right Crankcase Body(BLACK) 1
001 STR125-506 Right Crankcase Body(SILYER) 1
002 STR125-507 Seal,Crankcase 1
003 5TR125-508 Left Crankcase Body(SILVER) 1
004 STR125-509 Vent Pipe,Crankcase 1
005 $TR125-510 Pipe Clip 2
006 STR125-511 Clamp,Vent Pipe 2
007 STR125-512 Stud Bolt ,Cylinder 1
008 STR125-513 Stud Bolt,Cylinder 2
009 STR125-514 WASHER M12X20X2, PLATE 1
010 STR125-515 Dowel Pin 10%14 1
011 STR125-516 Drain Bolt 1
012 STR125-517 BOLT M8-1.25X50, ALLEN (FT) 4
;a3 STR125-518 BOLT M6-1.0X50, FLANGE (PT) 1
014 STR125-519 Hex Flange Bolt M&*65 1
015 STR125-520 Gil seal 1
016 STR125-521 Oil seal 1

E
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Piston o=
I Mo Hark Mumbar £ras Baja Dasoripdon ity
001 STR125-538 Crank Shaft Assy 1
002 STR125-527 CLIP, PISTON PIN 2
003 STR125-526 Piston pin 1
004 STR125-525 Piston 1
005 STR125-539 Piston ring comp. 1

Transmission [Image] -

Transmission ®
Tears Fo Fart Mumber Dagceiption Bals Drescriptian Ry
001 STR125-560 Counter shaft assy. 1
002 STR125-563 Bearing 6205 1
003 STR125-564 Bearing 6101 2
004 STR125-550 Sprocket drive(14T) 1
005 S$TR125-551 Locating board,sprocket drive 1
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006 STR125-561 BOLT M6-1.0X5, HEX {FT) 2
007 STR125-562 Bearing 6204 1
008 STR125-559 Main shaft assy. 1

Gearshift [Image] 7 =vs

Gearshift, *
T Mo Part Mumber Dasgerntion Bana Descriotion . Lty
001 STR125-587 Bolt M6712 1
002 S5TR125-586 Gear switch press plate 1
003 STR125-585 Gear switch comp 1
005 STR125-584 Bolt M6?712 1
006 STR125-583 Maving contactor 1
015 STR125-581 Fixing plate 1
016 STR125-582 Spring 1
017 STR125-589 Fixing holt 1
018 STR125-579 Shifting arm comp 1
019 STR125-580 Shift drum assy 1
Kick Starter [Image] ]
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Kick Starter
. Afmn .Nc Part Murbar Crgiriptlon Bads Deseription City
STR125-598 BOLT M6-1.0%20, HEX (FT) 1
U8} STR125-595 Guide plate,Ratchet whesl 1
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